
 

 SPORTON INTERNATIONAL INC. Page Number : B40 of B102  

TEL : 886-3-327-3456 Report Issued Date : Oct. 31, 2014 

FAX : 886-3-328-4978 Report Version : Rev. 01 

FCC ID : L6ARHH150LW Report Template No.: BU5-FGLTE Version 1.2 

 

 

 FCC RF Test Report Report No. : FG471502B 

 

 

 

 

LTE Band 7  

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM 

  
Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM 

  
Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM 

  

  

 A 

Offset  11.6 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.505 GHz Span 20 MHz2 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms

 

1 PK

MAXH
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-60

-50
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-20

-10

0
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30

1

Marker 1 [T1 ]

           15.21 dBm

     2.508180000 GHz

OBW  9.080000000 MHz

T1

Temp 1 [T1 OBW]

            8.59 dBm

     2.500460000 GHz

T2

Temp 2 [T1 OBW]

            7.99 dBm

     2.509540000 GHz

Date: 7.SEP.2014  10:48:04

 A 

Offset  11.6 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.505 GHz Span 20 MHz2 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10
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30

1

Marker 1 [T1 ]

           14.59 dBm

     2.507720000 GHz

OBW  9.020000000 MHz

T1

Temp 1 [T1 OBW]

            8.30 dBm

     2.500500000 GHz

T2
Temp 2 [T1 OBW]

            8.54 dBm

     2.509520000 GHz

Date: 7.SEP.2014  10:48:18

 A 

Offset  11.6 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.535 GHz Span 20 MHz2 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0
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1

Marker 1 [T1 ]

           14.43 dBm

     2.537940000 GHz

OBW  9.080000000 MHz

T1

Temp 1 [T1 OBW]

            8.69 dBm

     2.530460000 GHz

T2
Temp 2 [T1 OBW]

            9.07 dBm

     2.539540000 GHz

Date: 7.SEP.2014  10:49:04

 A 

Offset  11.6 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.535 GHz Span 20 MHz2 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10
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30

1

Marker 1 [T1 ]

           14.59 dBm

     2.532600000 GHz

OBW  9.040000000 MHz

T1

Temp 1 [T1 OBW]

            7.45 dBm

     2.530480000 GHz

T2

Temp 2 [T1 OBW]

            6.57 dBm

     2.539520000 GHz

Date: 7.SEP.2014  10:49:18

 A 

Offset  11.6 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.565 GHz Span 20 MHz2 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms

 

1 PK

MAXH
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1

Marker 1 [T1 ]

           14.93 dBm

     2.568360000 GHz

OBW  9.080000000 MHz

T1

Temp 1 [T1 OBW]

            8.46 dBm

     2.560480000 GHz

T2
Temp 2 [T1 OBW]

            8.74 dBm

     2.569560000 GHz

Date: 7.SEP.2014  10:50:05

 A 

Offset  11.6 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.565 GHz Span 20 MHz2 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms

 

1 PK

MAXH

-70

-60
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-40
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1

Marker 1 [T1 ]

           14.30 dBm

     2.564420000 GHz

OBW  9.060000000 MHz

T1

Temp 1 [T1 OBW]

            7.48 dBm

     2.560480000 GHz

T2

Temp 2 [T1 OBW]

            8.14 dBm

     2.569540000 GHz

Date: 7.SEP.2014  10:50:19
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LTE Band 7  

Lowest Channel / 15MHz / QPSK Lowest Channel / 15MHz / 16QAM 

  
Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM 

  
Highest Channel / 15MHz / QPSK Highest Channel / 15MHz / 16QAM 

  

  

 A 

Offset  11.6 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.5075 GHz Span 30 MHz3 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20
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30

1

Marker 1 [T1 ]

           12.77 dBm

     2.508460000 GHz

OBW 13.470000000 MHz

T1

Temp 1 [T1 OBW]

            7.65 dBm

     2.500810000 GHz

T2

Temp 2 [T1 OBW]

            8.25 dBm

     2.514280000 GHz

Date: 7.SEP.2014  10:51:10

 A 

Offset  11.6 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.5075 GHz Span 30 MHz3 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0
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1

Marker 1 [T1 ]

           12.10 dBm

     2.502490000 GHz

OBW 13.470000000 MHz

T1

Temp 1 [T1 OBW]

            8.16 dBm

     2.500780000 GHz

T2

Temp 2 [T1 OBW]

            7.30 dBm

     2.514250000 GHz

Date: 7.SEP.2014  10:51:24

 A 

Offset  11.6 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.535 GHz Span 30 MHz3 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0
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20
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1

Marker 1 [T1 ]

           12.92 dBm

     2.535510000 GHz

OBW 13.470000000 MHz

T1

Temp 1 [T1 OBW]

            7.69 dBm

     2.528280000 GHz

T2

Temp 2 [T1 OBW]

            5.95 dBm

     2.541750000 GHz

Date: 7.SEP.2014  10:52:10

 A 

Offset  11.6 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.535 GHz Span 30 MHz3 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0
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30

1

Marker 1 [T1 ]

           12.59 dBm

     2.531490000 GHz

OBW 13.440000000 MHz

T1

Temp 1 [T1 OBW]

            5.92 dBm

     2.528280000 GHz

T2

Temp 2 [T1 OBW]

            6.74 dBm

     2.541720000 GHz

Date: 7.SEP.2014  10:52:24

 A 

Offset  11.6 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.5625 GHz Span 30 MHz3 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms

 

1 PK

MAXH

-70

-60
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-40

-30

-20
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1

Marker 1 [T1 ]

           13.30 dBm

     2.557790000 GHz

OBW 13.470000000 MHz

T1

Temp 1 [T1 OBW]

            9.04 dBm

     2.555780000 GHz

T2

Temp 2 [T1 OBW]

            7.88 dBm

     2.569250000 GHz

Date: 7.SEP.2014  10:53:11

 A 

Offset  11.6 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.5625 GHz Span 30 MHz3 MHz/

 

*

*

3DB

RBW 300 kHz

VBW 1 MHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10
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1

Marker 1 [T1 ]

           12.60 dBm

     2.566700000 GHz

OBW 13.500000000 MHz

T1

Temp 1 [T1 OBW]

            8.67 dBm

     2.555750000 GHz

T2

Temp 2 [T1 OBW]

            7.03 dBm

     2.569250000 GHz

Date: 7.SEP.2014  10:53:25
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LTE Band 7  

Lowest Channel / 20MHz / QPSK Lowest Channel / 20MHz / 16QAM 

  
Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM 

  
Highest Channel / 20MHz / QPSK Highest Channel / 20MHz / 16QAM 

  

 

  

 A 

Offset  11.6 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.51 GHz Span 40 MHz4 MHz/

 

*

*

3DB

RBW 1 MHz

VBW 3 MHz

SWT 5 ms

 

1 PK

MAXH
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-60

-50

-40

-30
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-10
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30

1

Marker 1 [T1 ]

           14.99 dBm

     2.506960000 GHz

OBW 18.600000000 MHz

T1

Temp 1 [T1 OBW]

            6.94 dBm

     2.500760000 GHz

T2

Temp 2 [T1 OBW]

            8.20 dBm

     2.519360000 GHz

Date: 7.SEP.2014  10:54:15

 A 

Offset  11.6 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.51 GHz Span 40 MHz4 MHz/

 

*

*

3DB

RBW 1 MHz

VBW 3 MHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10
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30

1

Marker 1 [T1 ]

           14.40 dBm

     2.512520000 GHz

OBW 18.560000000 MHz

T1

Temp 1 [T1 OBW]

            7.51 dBm

     2.500800000 GHz

T2

Temp 2 [T1 OBW]

            6.14 dBm

     2.519360000 GHz

Date: 7.SEP.2014  10:54:29

 A 

Offset  11.6 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.535 GHz Span 40 MHz4 MHz/

 

*

*

3DB

RBW 1 MHz

VBW 3 MHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10

20
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1

Marker 1 [T1 ]

           14.94 dBm

     2.527720000 GHz

OBW 18.480000000 MHz

T1

Temp 1 [T1 OBW]

            8.25 dBm

     2.525760000 GHz

T2

Temp 2 [T1 OBW]

            8.08 dBm

     2.544240000 GHz

Date: 7.SEP.2014  10:55:15

 A 

Offset  11.6 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.535 GHz Span 40 MHz4 MHz/

 

*

*

3DB

RBW 1 MHz

VBW 3 MHz

SWT 5 ms

 

1 PK

MAXH
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-60

-50

-40

-30

-20

-10
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1

Marker 1 [T1 ]

           15.01 dBm

     2.535480000 GHz

OBW 18.440000000 MHz

T1

Temp 1 [T1 OBW]

            7.15 dBm

     2.525800000 GHz

T2

Temp 2 [T1 OBW]

            6.08 dBm

     2.544240000 GHz

Date: 7.SEP.2014  10:55:30

 A 

Offset  11.6 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.56 GHz Span 40 MHz4 MHz/

 

*

*

3DB

RBW 1 MHz

VBW 3 MHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10
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1

Marker 1 [T1 ]

           15.34 dBm

     2.555400000 GHz

OBW 18.520000000 MHz

T1

Temp 1 [T1 OBW]

            7.87 dBm

     2.550720000 GHz

T2

Temp 2 [T1 OBW]

            6.95 dBm

     2.569240000 GHz

Date: 7.SEP.2014  10:56:16

 A 

Offset  11.6 dB

LVL

Ref  30 dBm Att  30 dB*

Center 2.56 GHz Span 40 MHz4 MHz/

 

*

*

3DB

RBW 1 MHz

VBW 3 MHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20
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0
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1

Marker 1 [T1 ]

           14.94 dBm

     2.553640000 GHz

OBW 18.520000000 MHz

T1

Temp 1 [T1 OBW]

            7.42 dBm

     2.550720000 GHz

T2

Temp 2 [T1 OBW]

            7.47 dBm

     2.569240000 GHz

Date: 7.SEP.2014  10:56:30
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Conducted Band Edge 
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LTE Band 2 / 1.4MHz / QPSK 

Lowest Band Edge / 1RB Highest Band Edge / 1RB 

  

Lowest Band Edge / Full RB  Highest Band Edge  / Full RB 

  

  

Ref  30 dBm

Offset  11.4 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.846 GHz Span 12 MHz1.2 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848955 G   -39.86   -26.86

   1.849 G    1.850 G  20.00 k   1.849999 G   -29.42   -16.42

   1.850 G    1.852 G 100.00 k   1.850226 G    16.64   -13.36

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 7.SEP.2014  11:32:53

Ref  30 dBm

Offset  11.4 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.914 GHz Span 12 MHz1.2 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.908 G    1.910 G 100.00 k   1.909754 G    17.75   -12.25

   1.910 G    1.911 G  20.00 k   1.910001 G   -27.39   -14.39

   1.911 G    1.920 G   1.00 M   1.911036 G   -40.08   -27.08

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 10.SEP.2014  15:31:11

Ref  30 dBm

Offset  11.4 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.846 GHz Span 12 MHz1.2 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.849000 G   -26.37   -13.37

   1.849 G    1.850 G  20.00 k   1.849998 G   -31.64   -18.64

   1.850 G    1.852 G 100.00 k   1.850240 G     8.43   -21.57

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 7.SEP.2014  11:34:23

Ref  30 dBm

Offset  11.4 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.914 GHz Span 12 MHz1.2 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.908 G    1.910 G 100.00 k   1.909766 G     8.70   -21.30

   1.910 G    1.911 G  20.00 k   1.910005 G   -34.13   -21.13

   1.911 G    1.920 G   1.00 M   1.911009 G   -26.58   -13.58

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 7.SEP.2014  11:42:59
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LTE Band 2 / 1.4MHz / 16QAM 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  11.4 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.846 GHz Span 12 MHz1.2 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848982 G   -40.72   -27.72

   1.849 G    1.850 G  20.00 k   1.849996 G   -30.38   -17.38

   1.850 G    1.852 G 100.00 k   1.850220 G    15.45   -14.55

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 7.SEP.2014  11:33:38

Ref  30 dBm

Offset  11.4 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.914 GHz Span 12 MHz1.2 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.908 G    1.910 G 100.00 k   1.909786 G    16.39   -13.61

   1.910 G    1.911 G  20.00 k   1.910004 G   -28.58   -15.58

   1.911 G    1.920 G   1.00 M   1.911027 G   -41.18   -28.18

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 10.SEP.2014  15:31:57

Ref  30 dBm

Offset  11.4 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.846 GHz Span 12 MHz1.2 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848982 G   -28.48   -15.48

   1.849 G    1.850 G  20.00 k   1.849988 G   -32.56   -19.56

   1.850 G    1.852 G 100.00 k   1.850454 G     6.83   -23.17

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 7.SEP.2014  11:35:08

Ref  30 dBm

Offset  11.4 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.914 GHz Span 12 MHz1.2 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.908 G    1.910 G 100.00 k   1.909386 G     7.89   -22.11

   1.910 G    1.911 G  20.00 k   1.910003 G   -34.35   -21.35

   1.911 G    1.920 G   1.00 M   1.911054 G   -28.18   -15.18

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 7.SEP.2014  11:43:44
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LTE Band 2 / 3MHz / QPSK 

Lowest Band Edge / 1RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  11.4 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.8465 GHz Span 13 MHz1.3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.849000 G   -38.75   -25.75

   1.849 G    1.850 G  30.00 k   1.849996 G   -26.72   -13.72

   1.850 G    1.853 G 100.00 k   1.850252 G    16.98   -13.02

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 7.SEP.2014  11:47:21

Ref  30 dBm

Offset  11.4 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.9135 GHz Span 13 MHz1.3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.907 G    1.910 G 100.00 k   1.909775 G    17.92   -12.08

   1.910 G    1.911 G  30.00 k   1.910016 G   -26.22   -13.22

   1.911 G    1.920 G   1.00 M   1.911009 G   -39.47   -26.47

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 10.SEP.2014  15:23:15

Ref  30 dBm

Offset  11.4 dB
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10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.849000 G   -22.55    -9.55

   1.849 G    1.850 G  30.00 k   1.849980 G   -32.25   -19.25

   1.850 G    1.853 G 100.00 k   1.850897 G     4.49   -25.51

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 7.SEP.2014  11:48:51

Ref  30 dBm

Offset  11.4 dB
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Center 1.9135 GHz Span 13 MHz1.3 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.907 G    1.910 G 100.00 k   1.908815 G     4.97   -25.03

   1.910 G    1.911 G  30.00 k   1.910006 G   -34.53   -21.53

   1.911 G    1.920 G   1.00 M   1.911963 G   -26.79   -13.79

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 7.SEP.2014  11:57:27
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LTE Band 2 / 3MHz / 16QAM 

Lowest Band Edge / 1 RB Highest Band Edge /1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  11.4 dB

 

SPUEM

 A 

SGL
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3DB

*1

AVG

Center 1.8465 GHz Span 13 MHz1.3 MHz/  

-60
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-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848946 G   -39.40   -26.40

   1.849 G    1.850 G  30.00 k   1.849999 G   -28.65   -15.65

   1.850 G    1.853 G 100.00 k   1.850252 G    15.27   -14.73

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS
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Date: 7.SEP.2014  11:48:06

Ref  30 dBm

Offset  11.4 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.9135 GHz Span 13 MHz1.3 MHz/  
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-40

-30
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-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.907 G    1.910 G 100.00 k   1.909766 G    16.46   -13.54

   1.910 G    1.911 G  30.00 k   1.910001 G   -28.87   -15.87

   1.911 G    1.920 G   1.00 M   1.911009 G   -40.29   -27.29

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 10.SEP.2014  15:24:01

Ref  30 dBm

Offset  11.4 dB
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Center 1.8465 GHz Span 13 MHz1.3 MHz/  
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0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848973 G   -23.47   -10.47

   1.849 G    1.850 G  30.00 k   1.849994 G   -32.83   -19.83

   1.850 G    1.853 G 100.00 k   1.850744 G     3.12   -26.88

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS
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Date: 7.SEP.2014  11:49:36

Ref  30 dBm

Offset  11.4 dB
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.907 G    1.910 G 100.00 k   1.909328 G     3.85   -26.15

   1.910 G    1.911 G  30.00 k   1.910016 G   -33.83   -20.83

   1.911 G    1.920 G   1.00 M   1.911009 G   -25.49   -12.49
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LIMIT CHECK   PASS_SPULIN_

Date: 7.SEP.2014  11:58:12
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LTE Band 2 / 5MHz / QPSK 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  11.4 dB
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LVL

3DB

*1

AVG

Center 1.8475 GHz Span 15 MHz1.5 MHz/  
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848325 G   -39.73   -26.73

   1.849 G    1.850 G  50.00 k   1.849996 G   -34.35   -21.35

   1.850 G    1.855 G 100.00 k   1.850360 G    16.47   -13.53

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS
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Date: 7.SEP.2014  12:01:50

Ref  30 dBm

Offset  11.4 dB
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Center 1.9125 GHz Span 15 MHz1.5 MHz/  
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0
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.905 G    1.910 G 100.00 k   1.909700 G    17.89   -12.11

   1.910 G    1.911 G  50.00 k   1.910004 G   -31.80   -18.80

   1.911 G    1.920 G   1.00 M   1.911819 G   -41.11   -28.11

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 10.SEP.2014  15:24:51

Ref  30 dBm

Offset  11.4 dB
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Center 1.8475 GHz Span 15 MHz1.5 MHz/  
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0
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848964 G   -23.79   -10.79

   1.849 G    1.850 G  50.00 k   1.849932 G   -32.43   -19.43

   1.850 G    1.855 G 100.00 k   1.850640 G     2.17   -27.83

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS
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Date: 7.SEP.2014  12:03:20

Ref  30 dBm

Offset  11.4 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.9125 GHz Span 15 MHz1.5 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.905 G    1.910 G 100.00 k   1.908190 G     3.00   -27.00

   1.910 G    1.911 G  50.00 k   1.910011 G   -34.37   -21.37

   1.911 G    1.920 G   1.00 M   1.911108 G   -27.10   -14.10
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LTE Band 2 / 5MHz / 16QAM 

Lowest Band Edge / 1RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  11.4 dB
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 A 

SGL

LVL

3DB

*1

AVG

Center 1.8475 GHz Span 15 MHz1.5 MHz/  
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-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848298 G   -40.26   -27.26

   1.849 G    1.850 G  50.00 k   1.849996 G   -34.67   -21.67

   1.850 G    1.855 G 100.00 k   1.850325 G    15.47   -14.53

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 7.SEP.2014  12:02:35

Ref  30 dBm

Offset  11.4 dB
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Center 1.9125 GHz Span 15 MHz1.5 MHz/  
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0
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.905 G    1.910 G 100.00 k   1.909670 G    16.33   -13.67

   1.910 G    1.911 G  50.00 k   1.910026 G   -35.10   -22.10

   1.911 G    1.920 G   1.00 M   1.911882 G   -41.06   -28.06
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LIMIT CHECK   PASS_SPULIN_

Date: 10.SEP.2014  15:25:36

Ref  30 dBm

Offset  11.4 dB
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Center 1.8475 GHz Span 15 MHz1.5 MHz/  
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0
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848982 G   -23.83   -10.83

   1.849 G    1.850 G  50.00 k   1.849992 G   -34.08   -21.08

   1.850 G    1.855 G 100.00 k   1.850950 G     1.29   -28.71

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS
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Date: 7.SEP.2014  12:04:05

Ref  30 dBm

Offset  11.4 dB
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Center 1.9125 GHz Span 15 MHz1.5 MHz/  
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0
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.905 G    1.910 G 100.00 k   1.908215 G     1.68   -28.32

   1.910 G    1.911 G  50.00 k   1.910049 G   -36.27   -23.27

   1.911 G    1.920 G   1.00 M   1.911072 G   -25.83   -12.83

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 7.SEP.2014  12:12:41
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LTE Band 2 / 10MHz / QPSK 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  11.4 dB
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3DB

*1

AVG

Center 1.85 GHz Span 20 MHz2 MHz/  
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0
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.846039 G   -40.31   -27.31

   1.849 G    1.850 G 100.00 k   1.849997 G   -44.35   -31.35

   1.850 G    1.860 G 100.00 k   1.850580 G    16.67   -13.33

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 7.SEP.2014  12:16:19

Ref  30 dBm

Offset  11.4 dB
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Center 1.91 GHz Span 20 MHz2 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.900 G    1.910 G 100.00 k   1.909460 G    17.96   -12.04

   1.910 G    1.911 G 100.00 k   1.910024 G   -43.12   -30.12

   1.911 G    1.920 G   1.00 M   1.913772 G   -41.81   -28.81

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 10.SEP.2014  15:26:26

Ref  30 dBm

Offset  11.4 dB
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Center 1.85 GHz Span 20 MHz2 MHz/  

-60

-50

-40

-30

-20

-10

0
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848964 G   -25.13   -12.13

   1.849 G    1.850 G 100.00 k   1.849938 G   -33.32   -20.32

   1.850 G    1.860 G 100.00 k   1.852550 G    -0.98   -30.98

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS
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Date: 7.SEP.2014  12:17:49

Ref  30 dBm

Offset  11.4 dB
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.900 G    1.910 G 100.00 k   1.900780 G    -0.18   -30.18

   1.910 G    1.911 G 100.00 k   1.910031 G   -36.31   -23.31

   1.911 G    1.920 G   1.00 M   1.911090 G   -26.85   -13.85
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LIMIT CHECK   PASS_SPULIN_
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LTE Band 2 / 10MHz / 16QAM 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  11.4 dB
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3DB

*1

AVG

Center 1.85 GHz Span 20 MHz2 MHz/  
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.846003 G   -41.05   -28.05

   1.849 G    1.850 G 100.00 k   1.849985 G   -45.72   -32.72

   1.850 G    1.860 G 100.00 k   1.850570 G    14.90   -15.10

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 7.SEP.2014  12:17:04

Ref  30 dBm

Offset  11.4 dB
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Center 1.91 GHz Span 20 MHz2 MHz/  
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0
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.900 G    1.910 G 100.00 k   1.909430 G    16.19   -13.81

   1.910 G    1.911 G 100.00 k   1.910005 G   -45.17   -32.17

   1.911 G    1.920 G   1.00 M   1.913745 G   -41.92   -28.92
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LIMIT CHECK   PASS_SPULIN_
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Ref  30 dBm
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Center 1.85 GHz Span 20 MHz2 MHz/  
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0
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848730 G   -25.41   -12.41

   1.849 G    1.850 G 100.00 k   1.849930 G   -34.07   -21.07

   1.850 G    1.860 G 100.00 k   1.850680 G    -1.92   -31.92

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS
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Date: 7.SEP.2014  12:18:34

Ref  30 dBm

Offset  11.4 dB
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Center 1.91 GHz Span 20 MHz2 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.900 G    1.910 G 100.00 k   1.901630 G    -1.11   -31.11

   1.910 G    1.911 G 100.00 k   1.910012 G   -36.92   -23.92

   1.911 G    1.920 G   1.00 M   1.911000 G   -27.47   -14.47
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LTE Band 2 / 15MHz / QPSK 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  11.4 dB
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AVG

Center 1.8525 GHz Span 25 MHz2.5 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.843987 G   -41.10   -28.10

   1.849 G    1.850 G 150.00 k   1.849993 G   -39.23   -26.23

   1.850 G    1.865 G 100.00 k   1.850840 G    16.87   -13.13

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS
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Date: 7.SEP.2014  12:30:49

Ref  30 dBm

Offset  11.4 dB
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Center 1.9075 GHz Span 25 MHz2.5 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.895 G    1.910 G 100.00 k   1.909190 G    17.70   -12.30

   1.910 G    1.911 G 150.00 k   1.910016 G   -38.02   -25.02

   1.911 G    1.920 G   1.00 M   1.911108 G   -42.14   -29.14

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 10.SEP.2014  15:28:01

Ref  30 dBm

Offset  11.4 dB
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AVG

Center 1.8525 GHz Span 25 MHz2.5 MHz/  
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-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848838 G   -26.67   -13.67

   1.849 G    1.850 G 150.00 k   1.849879 G   -33.92   -20.92

   1.850 G    1.865 G 100.00 k   1.863230 G    -2.49   -32.49

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 7.SEP.2014  12:32:19

Ref  30 dBm

Offset  11.4 dB
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AVG

Center 1.9075 GHz Span 25 MHz2.5 MHz/  
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-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.895 G    1.910 G 100.00 k   1.897805 G    -0.63   -30.63

   1.910 G    1.911 G 150.00 k   1.910364 G   -36.31   -23.31

   1.911 G    1.920 G   1.00 M   1.911684 G   -27.56   -14.56

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 7.SEP.2014  12:40:55
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LTE Band 2 / 15MHz / 16QAM 

Lowest Band Edge / 1 RB  Highest Band Edge / 1 RB  

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  11.4 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.8525 GHz Span 25 MHz2.5 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.844176 G   -41.83   -28.83

   1.849 G    1.850 G 150.00 k   1.849995 G   -40.10   -27.10

   1.850 G    1.865 G 100.00 k   1.850825 G    15.42   -14.58

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 7.SEP.2014  12:31:34

Ref  30 dBm

Offset  11.4 dB
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LVL
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AVG

Center 1.9075 GHz Span 25 MHz2.5 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.895 G    1.910 G 100.00 k   1.909205 G    16.91   -13.09

   1.910 G    1.911 G 150.00 k   1.910003 G   -38.63   -25.63

   1.911 G    1.920 G   1.00 M   1.911009 G   -42.19   -29.19

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 10.SEP.2014  15:28:46

Ref  30 dBm

Offset  11.4 dB
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AVG

Center 1.8525 GHz Span 25 MHz2.5 MHz/  
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-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848919 G   -27.29   -14.29

   1.849 G    1.850 G 150.00 k   1.849874 G   -34.62   -21.62

   1.850 G    1.865 G 100.00 k   1.863605 G    -3.41   -33.41

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 7.SEP.2014  12:33:03

Ref  30 dBm

Offset  11.4 dB
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Center 1.9075 GHz Span 25 MHz2.5 MHz/  
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0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.895 G    1.910 G 100.00 k   1.897700 G    -1.66   -31.66

   1.910 G    1.911 G 150.00 k   1.910049 G   -36.66   -23.66

   1.911 G    1.920 G   1.00 M   1.911495 G   -28.39   -15.39

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 7.SEP.2014  12:41:39
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LTE Band 2 / 20MHz / QPSK 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  11.4 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.855 GHz Span 30 MHz3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.841881 G   -41.78   -28.78

   1.849 G    1.850 G 200.00 k   1.849978 G   -42.05   -29.05

   1.850 G    1.870 G 100.00 k   1.851060 G    16.87   -13.13

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 7.SEP.2014  12:45:17

Ref  30 dBm

Offset  11.4 dB

 

SPUEM

 A 

SGL

LVL

3DB
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AVG

Center 1.905 GHz Span 30 MHz3 MHz/  
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-40
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-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.890 G    1.910 G 100.00 k   1.908940 G    17.64   -12.36

   1.910 G    1.911 G 200.00 k   1.910001 G   -41.08   -28.08

   1.911 G    1.920 G   1.00 M   1.911036 G   -41.94   -28.94

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 10.SEP.2014  15:29:36

Ref  30 dBm

Offset  11.4 dB
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Center 1.855 GHz Span 30 MHz3 MHz/  
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-40
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-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848586 G   -27.89   -14.89

   1.849 G    1.850 G 200.00 k   1.849756 G   -33.78   -20.78

   1.850 G    1.870 G 100.00 k   1.867800 G    -2.46   -32.46

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 7.SEP.2014  12:46:46

Ref  30 dBm

Offset  11.4 dB

 

SPUEM

 A 

SGL

LVL

3DB
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AVG

Center 1.905 GHz Span 30 MHz3 MHz/  
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-40

-30
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-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.890 G    1.910 G 100.00 k   1.895500 G    -1.87   -31.87

   1.910 G    1.911 G 200.00 k   1.910046 G   -36.27   -23.27

   1.911 G    1.920 G   1.00 M   1.911018 G   -29.57   -16.57

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 7.SEP.2014  12:55:23
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LTE Band 2 / 20MHz / 16QAM 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

 

  

Ref  30 dBm

Offset  11.4 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.855 GHz Span 30 MHz3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.842214 G   -42.73   -29.73

   1.849 G    1.850 G 200.00 k   1.849968 G   -43.35   -30.35

   1.850 G    1.870 G 100.00 k   1.851040 G    15.38   -14.62

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 7.SEP.2014  12:46:02

Ref  30 dBm

Offset  11.4 dB
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LVL

3DB
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AVG

Center 1.905 GHz Span 30 MHz3 MHz/  
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-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.890 G    1.910 G 100.00 k   1.908940 G    16.45   -13.55

   1.910 G    1.911 G 200.00 k   1.910014 G   -41.72   -28.72

   1.911 G    1.920 G   1.00 M   1.911081 G   -42.69   -29.69

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 10.SEP.2014  15:30:21

Ref  30 dBm

Offset  11.4 dB

 

SPUEM

 A 

SGL

LVL

3DB
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AVG

Center 1.855 GHz Span 30 MHz3 MHz/  
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-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848982 G   -28.34   -15.34

   1.849 G    1.850 G 200.00 k   1.849933 G   -34.58   -21.58

   1.850 G    1.870 G 100.00 k   1.865520 G    -3.66   -33.66

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 7.SEP.2014  12:47:31

Ref  30 dBm

Offset  11.4 dB
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3DB
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AVG

Center 1.905 GHz Span 30 MHz3 MHz/  
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-40
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-20
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0
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.890 G    1.910 G 100.00 k   1.896600 G    -2.84   -32.84

   1.910 G    1.911 G 200.00 k   1.910900 G   -37.14   -24.14

   1.911 G    1.920 G   1.00 M   1.911261 G   -30.32   -17.32

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 7.SEP.2014  12:56:07
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LTE Band 5 / 1.4MHz / QPSK 

Lowest Band Edge / 1RB Highest Band Edge / 1RB 

  

Lowest Band Edge / Full RB  Highest Band Edge  / Full RB 

  

  

Ref  30 dBm

Offset  11 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 820.5 MHz Span 11 MHz1.1 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 815.000 M  823.000 M 100.00 k 823.000000 M   -51.38   -38.38

 823.000 M  824.000 M  20.00 k 823.999000 M   -27.93   -14.93

 824.000 M  826.000 M 100.00 k 824.252000 M    16.60   -13.40

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 7.SEP.2014  13:10:42

Ref  30 dBm

Offset  11 dB
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AVG

Center 853.5 MHz Span 13 MHz1.3 MHz/  
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-40
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-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 847.000 M  849.000 M 100.00 k 848.712000 M    18.47   -11.53

 849.000 M  850.000 M  20.00 k 849.006000 M   -26.57   -13.57

 850.000 M  860.000 M 100.00 k 850.000000 M   -49.90   -36.90

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 10.SEP.2014  15:33:25

Ref  30 dBm

Offset  11 dB
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3DB
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AVG

Center 820.5 MHz Span 11 MHz1.1 MHz/  
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-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 815.000 M  823.000 M 100.00 k 822.992000 M   -38.00   -25.00

 823.000 M  824.000 M  20.00 k 823.999000 M   -32.37   -19.37

 824.000 M  826.000 M 100.00 k 824.234000 M     8.35   -21.65

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 7.SEP.2014  13:12:11

Ref  30 dBm

Offset  11 dB
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3DB
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AVG

Center 853.5 MHz Span 13 MHz1.3 MHz/  
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-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 847.000 M  849.000 M 100.00 k 848.088000 M     8.35   -21.65

 849.000 M  850.000 M  20.00 k 849.008000 M   -33.04   -20.04

 850.000 M  860.000 M 100.00 k 850.000000 M   -37.50   -24.50

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 7.SEP.2014  13:19:02
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LTE Band 5 / 1.4MHz / 16QAM 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  11 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 820.5 MHz Span 11 MHz1.1 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 815.000 M  823.000 M 100.00 k 822.568000 M   -51.28   -38.28

 823.000 M  824.000 M  20.00 k 823.999000 M   -30.05   -17.05

 824.000 M  826.000 M 100.00 k 824.238000 M    15.46   -14.54

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 7.SEP.2014  13:11:26

Ref  30 dBm

Offset  11 dB
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AVG

Center 853.5 MHz Span 13 MHz1.3 MHz/  

-60
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-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 847.000 M  849.000 M 100.00 k 848.706000 M    17.28   -12.72

 849.000 M  850.000 M  20.00 k 849.005000 M   -29.13   -16.13

 850.000 M  860.000 M 100.00 k 850.530000 M   -49.77   -36.77

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 10.SEP.2014  15:34:10

Ref  30 dBm

Offset  11 dB
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AVG

Center 820.5 MHz Span 11 MHz1.1 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 815.000 M  823.000 M 100.00 k 823.000000 M   -38.57   -25.57

 823.000 M  824.000 M  20.00 k 823.999000 M   -32.13   -19.13

 824.000 M  826.000 M 100.00 k 824.312000 M     7.28   -22.72

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 7.SEP.2014  13:12:56

Ref  30 dBm

Offset  11 dB
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3DB

*1

AVG

Center 853.5 MHz Span 13 MHz1.3 MHz/  
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0
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 847.000 M  849.000 M 100.00 k 848.392000 M     7.22   -22.78

 849.000 M  850.000 M  20.00 k 849.006000 M   -33.21   -20.21

 850.000 M  860.000 M 100.00 k 850.010000 M   -38.65   -25.65

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 7.SEP.2014  13:19:46
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LTE Band 5 / 3MHz / QPSK 

Lowest Band Edge / 1RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  11 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 821 MHz Span 12 MHz1.2 MHz/  
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-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 815.000 M  823.000 M 100.00 k 823.000000 M   -49.44   -36.44

 823.000 M  824.000 M  30.00 k 823.992000 M   -25.65   -12.65

 824.000 M  827.000 M 100.00 k 824.285000 M    16.57   -13.43

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 7.SEP.2014  13:24:45

Ref  30 dBm

Offset  11 dB
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*1

AVG

Center 853 MHz Span 14 MHz1.4 MHz/  
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0
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 846.000 M  849.000 M 100.00 k 848.712000 M    18.93   -11.07

 849.000 M  850.000 M  30.00 k 849.006000 M   -25.27   -12.27

 850.000 M  860.000 M 100.00 k 850.000000 M   -46.34   -33.34

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 10.SEP.2014  15:35:00

Ref  30 dBm

Offset  11 dB
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SGL
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3DB

*1

AVG

Center 821 MHz Span 12 MHz1.2 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 815.000 M  823.000 M 100.00 k 822.984000 M   -33.19   -20.19

 823.000 M  824.000 M  30.00 k 823.982000 M   -31.99   -18.99

 824.000 M  827.000 M 100.00 k 825.686000 M     4.49   -25.51

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 7.SEP.2014  13:26:15

Ref  30 dBm

Offset  11 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 853 MHz Span 14 MHz1.4 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 846.000 M  849.000 M 100.00 k 847.659000 M     4.24   -25.76

 849.000 M  850.000 M  30.00 k 849.005000 M   -33.76   -20.76

 850.000 M  860.000 M 100.00 k 850.110000 M   -34.35   -21.35

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 7.SEP.2014  13:34:34



 

 SPORTON INTERNATIONAL INC. Page Number : B59 of B102  

TEL : 886-3-327-3456 Report Issued Date : Oct. 31, 2014 

FAX : 886-3-328-4978 Report Version : Rev. 01 

FCC ID : L6ARHH150LW Report Template No.: BU5-FGLTE Version 1.2 

 

 

 FCC RF Test Report Report No. : FG471502B 

 

 

 

 

LTE Band 5 / 3MHz / 16QAM 

Lowest Band Edge / 1 RB Highest Band Edge /1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  11 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 821 MHz Span 12 MHz1.2 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 815.000 M  823.000 M 100.00 k 822.952000 M   -49.98   -36.98

 823.000 M  824.000 M  30.00 k 823.995000 M   -27.79   -14.79

 824.000 M  827.000 M 100.00 k 824.228000 M    15.43   -14.57

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 7.SEP.2014  13:25:30

Ref  30 dBm

Offset  11 dB

 

SPUEM
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SGL

LVL

3DB

*1

AVG

Center 853 MHz Span 14 MHz1.4 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 846.000 M  849.000 M 100.00 k 848.718000 M    17.37   -12.63

 849.000 M  850.000 M  30.00 k 849.011000 M   -28.74   -15.74

 850.000 M  860.000 M 100.00 k 850.020000 M   -47.47   -34.47

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 10.SEP.2014  15:35:46

Ref  30 dBm

Offset  11 dB
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SGL

LVL

3DB

*1

AVG

Center 821 MHz Span 12 MHz1.2 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 815.000 M  823.000 M 100.00 k 822.936000 M   -32.49   -19.49

 823.000 M  824.000 M  30.00 k 823.989000 M   -32.94   -19.94

 824.000 M  827.000 M 100.00 k 824.555000 M     3.83   -26.17

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 7.SEP.2014  13:27:00

Ref  30 dBm

Offset  11 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 853 MHz Span 14 MHz1.4 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 846.000 M  849.000 M 100.00 k 846.423000 M     3.54   -26.46

 849.000 M  850.000 M  30.00 k 849.018000 M   -33.84   -20.84

 850.000 M  860.000 M 100.00 k 850.010000 M   -33.75   -20.75

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 7.SEP.2014  13:35:19
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LTE Band 5 / 5MHz / QPSK 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  11 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 822 MHz Span 14 MHz1.4 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 815.000 M  823.000 M 100.00 k 822.248000 M   -48.82   -35.82

 823.000 M  824.000 M  50.00 k 823.996000 M   -33.34   -20.34

 824.000 M  829.000 M 100.00 k 824.360000 M    16.56   -13.44

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 7.SEP.2014  13:38:48

Ref  30 dBm

Offset  11 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 852 MHz Span 16 MHz1.6 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 844.000 M  849.000 M 100.00 k 848.575000 M    18.59   -11.41

 849.000 M  850.000 M  50.00 k 849.011000 M   -32.80   -19.80

 850.000 M  860.000 M 100.00 k 850.810000 M   -46.85   -33.85

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 10.SEP.2014  15:36:35

Ref  30 dBm

Offset  11 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 822 MHz Span 14 MHz1.4 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 815.000 M  823.000 M 100.00 k 823.000000 M   -33.63   -20.63

 823.000 M  824.000 M  50.00 k 823.966000 M   -32.68   -19.68

 824.000 M  829.000 M 100.00 k 826.355000 M     2.23   -27.77

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 7.SEP.2014  13:40:18

Ref  30 dBm

Offset  11 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 852 MHz Span 16 MHz1.6 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 844.000 M  849.000 M 100.00 k 846.680000 M     2.33   -27.67

 849.000 M  850.000 M  50.00 k 849.002000 M   -35.24   -22.24

 850.000 M  860.000 M 100.00 k 850.010000 M   -35.38   -22.38

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 7.SEP.2014  13:48:37
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LTE Band 5 / 5MHz / 16QAM 

Lowest Band Edge / 1RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  11 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 822 MHz Span 14 MHz1.4 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 815.000 M  823.000 M 100.00 k 822.232000 M   -50.47   -37.47

 823.000 M  824.000 M  50.00 k 823.993000 M   -33.33   -20.33

 824.000 M  829.000 M 100.00 k 824.345000 M    15.18   -14.82

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 7.SEP.2014  13:39:33

Ref  30 dBm

Offset  11 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 852 MHz Span 16 MHz1.6 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 844.000 M  849.000 M 100.00 k 848.605000 M    16.87   -13.13

 849.000 M  850.000 M  50.00 k 849.005000 M   -34.64   -21.64

 850.000 M  860.000 M 100.00 k 850.770000 M   -47.47   -34.47

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 10.SEP.2014  15:37:21

Ref  30 dBm

Offset  11 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 822 MHz Span 14 MHz1.4 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 815.000 M  823.000 M 100.00 k 822.960000 M   -33.14   -20.14

 823.000 M  824.000 M  50.00 k 823.993000 M   -33.40   -20.40

 824.000 M  829.000 M 100.00 k 825.325000 M     1.04   -28.96

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 7.SEP.2014  13:41:03

Ref  30 dBm

Offset  11 dB

 

SPUEM
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SGL

LVL

3DB

*1

AVG

Center 852 MHz Span 16 MHz1.6 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 844.000 M  849.000 M 100.00 k 845.765000 M     1.49   -28.51

 849.000 M  850.000 M  50.00 k 849.081000 M   -35.41   -22.41

 850.000 M  860.000 M 100.00 k 850.060000 M   -34.89   -21.89

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 7.SEP.2014  13:49:22
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LTE Band 5 / 10MHz / QPSK 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  11 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 824.5 MHz Span 19 MHz1.9 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 815.000 M  823.000 M 100.00 k 820.200000 M   -50.59   -37.59

 823.000 M  824.000 M 100.00 k 823.999000 M   -43.03   -30.03

 824.000 M  834.000 M 100.00 k 824.580000 M    16.20   -13.80

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 7.SEP.2014  13:52:51

Ref  30 dBm

Offset  11 dB

 

SPUEM
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SGL

LVL

3DB

*1

AVG

Center 849.5 MHz Span 21 MHz2.1 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 839.000 M  849.000 M 100.00 k 848.260000 M    18.20   -11.80

 849.000 M  850.000 M 100.00 k 849.004000 M   -43.69   -30.69

 850.000 M  860.000 M 100.00 k 852.800000 M   -48.84   -35.84

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 10.SEP.2014  15:38:10

Ref  30 dBm

Offset  11 dB
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SGL

LVL

3DB

*1

AVG

Center 824.5 MHz Span 19 MHz1.9 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 815.000 M  823.000 M 100.00 k 822.992000 M   -34.98   -21.98

 823.000 M  824.000 M 100.00 k 823.942000 M   -33.28   -20.28

 824.000 M  834.000 M 100.00 k 825.330000 M    -0.72   -30.72

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 7.SEP.2014  13:54:21

Ref  30 dBm

Offset  11 dB

 

SPUEM
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SGL

LVL

3DB

*1

AVG

Center 849.5 MHz Span 21 MHz2.1 MHz/  

-60

-50

-40

-30
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0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 839.000 M  849.000 M 100.00 k 841.810000 M    -0.37   -30.37

 849.000 M  850.000 M 100.00 k 849.015000 M   -37.19   -24.19

 850.000 M  860.000 M 100.00 k 850.000000 M   -38.28   -25.28

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 7.SEP.2014  14:02:42



 

 SPORTON INTERNATIONAL INC. Page Number : B63 of B102  

TEL : 886-3-327-3456 Report Issued Date : Oct. 31, 2014 

FAX : 886-3-328-4978 Report Version : Rev. 01 

FCC ID : L6ARHH150LW Report Template No.: BU5-FGLTE Version 1.2 

 

 

 FCC RF Test Report Report No. : FG471502B 

 

 

 

 

LTE Band 5 / 10MHz / 16QAM 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  11 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 824.5 MHz Span 19 MHz1.9 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 815.000 M  823.000 M 100.00 k 820.160000 M   -50.80   -37.80

 823.000 M  824.000 M 100.00 k 823.996000 M   -44.65   -31.65

 824.000 M  834.000 M 100.00 k 824.580000 M    14.97   -15.03

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 7.SEP.2014  13:53:36

Ref  30 dBm

Offset  11 dB
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3DB
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AVG

Center 849.5 MHz Span 21 MHz2.1 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 839.000 M  849.000 M 100.00 k 848.310000 M    17.11   -12.89

 849.000 M  850.000 M 100.00 k 849.002000 M   -44.93   -31.93

 850.000 M  860.000 M 100.00 k 852.780000 M   -49.48   -36.48

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 10.SEP.2014  15:38:56

Ref  30 dBm

Offset  11 dB
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LVL

3DB

*1

AVG

Center 824.5 MHz Span 19 MHz1.9 MHz/  

-60
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-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 815.000 M  823.000 M 100.00 k 822.984000 M   -33.98   -20.98

 823.000 M  824.000 M 100.00 k 823.968000 M   -33.31   -20.31

 824.000 M  834.000 M 100.00 k 825.870000 M    -1.59   -31.59

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 7.SEP.2014  13:55:06

Ref  30 dBm

Offset  11 dB

 

SPUEM
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SGL

LVL

3DB

*1

AVG

Center 849.5 MHz Span 21 MHz2.1 MHz/  
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-40

-30
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-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 839.000 M  849.000 M 100.00 k 840.970000 M    -1.03   -31.03

 849.000 M  850.000 M 100.00 k 849.063000 M   -37.45   -24.45

 850.000 M  860.000 M 100.00 k 850.060000 M   -38.15   -25.15

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 7.SEP.2014  14:03:27
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LTE Band 7 / 5MHz / QPSK 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  11.6 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 2.49 GHz Span 30 MHz3 MHz/  
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-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.475 G    2.490 G   1.00 M   2.490113 G   -46.86   -21.86

   2.490 G    2.496 G   1.00 M   2.495967 G   -42.72   -29.72

   2.496 G    2.505 G 100.00 k   2.500311 G    16.83   -13.17

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 7.SEP.2014  11:04:52

Ref  30 dBm

Offset  11.6 dB
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3DB

*1

AVG

Center 2.58 GHz Span 30 MHz3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.565 G    2.570 G 100.00 k   2.569657 G    17.38   -12.62

   2.570 G    2.571 G  50.00 k   2.570002 G   -26.30   -16.30

   2.571 G    2.575 G   1.00 M   2.571538 G   -35.63   -25.63

   2.575 G    2.576 G   1.00 M   2.575671 G   -44.67   -31.67

   2.576 G    2.595 G   1.00 M   2.578242 G   -45.34   -20.34
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Ref  30 dBm

Offset  11.6 dB
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10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.475 G    2.490 G   1.00 M   2.490461 G   -45.67   -20.67

   2.490 G    2.496 G   1.00 M   2.495983 G   -27.65   -14.65

   2.496 G    2.505 G 100.00 k   2.501463 G     2.16   -27.84
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LIMIT CHECK   PASS
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Date: 7.SEP.2014  11:06:22

Ref  30 dBm

Offset  11.6 dB
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Center 2.58 GHz Span 30 MHz3 MHz/  
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-40
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-20
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0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.565 G    2.570 G 100.00 k   2.568548 G     2.17   -27.83

   2.570 G    2.571 G  50.00 k   2.570000 G   -28.62   -18.62

   2.571 G    2.575 G   1.00 M   2.571028 G   -19.14    -9.14

   2.575 G    2.576 G   1.00 M   2.575012 G   -34.45   -21.45

   2.576 G    2.595 G   1.00 M   2.576038 G   -37.74   -12.74
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LTE Band 7 / 5MHz / 16QAM 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  11.6 dB

 

SPUEM

 A 

SGL
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3DB

*1

AVG

Center 2.49 GHz Span 30 MHz3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.475 G    2.490 G   1.00 M   2.489818 G   -47.06   -22.06

   2.490 G    2.496 G   1.00 M   2.495769 G   -43.48   -30.48

   2.496 G    2.505 G 100.00 k   2.500356 G    15.22   -14.78
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LIMIT CHECK   PASS
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Date: 7.SEP.2014  11:05:37

Ref  30 dBm

Offset  11.6 dB
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Center 2.58 GHz Span 30 MHz3 MHz/  
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-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.565 G    2.570 G 100.00 k   2.569650 G    16.12   -13.88

   2.570 G    2.571 G  50.00 k   2.570002 G   -26.88   -16.88

   2.571 G    2.575 G   1.00 M   2.571460 G   -37.48   -27.48

   2.575 G    2.576 G   1.00 M   2.575842 G   -44.70   -31.70

   2.576 G    2.595 G   1.00 M   2.578498 G   -45.54   -20.54
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LIMIT CHECK   PASS_SPULIN_
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Ref  30 dBm

Offset  11.6 dB
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Center 2.49 GHz Span 30 MHz3 MHz/  
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0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.475 G    2.490 G   1.00 M   2.490454 G   -46.21   -21.21

   2.490 G    2.496 G   1.00 M   2.495986 G   -31.00   -18.00

   2.496 G    2.505 G 100.00 k   2.502809 G     1.02   -28.98
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LIMIT CHECK   PASS
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Date: 7.SEP.2014  11:07:07

Ref  30 dBm

Offset  11.6 dB
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Center 2.58 GHz Span 30 MHz3 MHz/  
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-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.565 G    2.570 G 100.00 k   2.566545 G     1.19   -28.81

   2.570 G    2.571 G  50.00 k   2.570006 G   -29.47   -19.47

   2.571 G    2.575 G   1.00 M   2.571010 G   -19.55    -9.55

   2.575 G    2.576 G   1.00 M   2.575065 G   -36.77   -23.77

   2.576 G    2.595 G   1.00 M   2.576010 G   -39.36   -14.36
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LTE Band 7 / 10MHz / QPSK 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  11.6 dB

 

SPUEM

 A 

SGL
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3DB

*1

AVG

Center 2.4925 GHz Span 35 MHz3.5 MHz/  

-60
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-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.475 G    2.490 G   1.00 M   2.490213 G   -47.02   -22.02

   2.490 G    2.496 G   1.00 M   2.495964 G   -38.33   -25.33

   2.496 G    2.510 G 100.00 k   2.500585 G    16.47   -13.53

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS
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Date: 7.SEP.2014  11:10:57

Ref  30 dBm

Offset  11.6 dB
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Center 2.5775 GHz Span 35 MHz3.5 MHz/  
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0
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.560 G    2.570 G 100.00 k   2.569395 G    17.33   -12.67

   2.570 G    2.571 G 100.00 k   2.570002 G   -39.99   -29.99

   2.571 G    2.575 G   1.00 M   2.573734 G   -35.11   -25.11

   2.575 G    2.580 G   1.00 M   2.578327 G   -43.13   -30.13

   2.580 G    2.595 G   1.00 M   2.587170 G   -45.96   -20.96
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Ref  30 dBm

Offset  11.6 dB
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Center 2.4925 GHz Span 35 MHz3.5 MHz/  
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0
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.475 G    2.490 G   1.00 M   2.490376 G   -37.36   -12.36

   2.490 G    2.496 G   1.00 M   2.495673 G   -26.70   -13.70

   2.496 G    2.510 G 100.00 k   2.503854 G    -0.55   -30.55
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Date: 7.SEP.2014  11:12:27

Ref  30 dBm

Offset  11.6 dB
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Center 2.5775 GHz Span 35 MHz3.5 MHz/  
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0
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.560 G    2.570 G 100.00 k   2.563595 G    -0.68   -30.68

   2.570 G    2.571 G 100.00 k   2.570019 G   -30.40   -20.40

   2.571 G    2.575 G   1.00 M   2.571058 G   -21.64   -11.64

   2.575 G    2.580 G   1.00 M   2.575028 G   -26.23   -13.23

   2.580 G    2.595 G   1.00 M   2.580090 G   -38.23   -13.23

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 7.SEP.2014  11:15:27



 

 SPORTON INTERNATIONAL INC. Page Number : B67 of B102  

TEL : 886-3-327-3456 Report Issued Date : Oct. 31, 2014 

FAX : 886-3-328-4978 Report Version : Rev. 01 

FCC ID : L6ARHH150LW Report Template No.: BU5-FGLTE Version 1.2 

 

 

 FCC RF Test Report Report No. : FG471502B 

 

 

 

 

LTE Band 7 / 10MHz / 16QAM 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  11.6 dB
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 A 

SGL
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3DB

*1

AVG

Center 2.4925 GHz Span 35 MHz3.5 MHz/  
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-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.475 G    2.490 G   1.00 M   2.490314 G   -46.99   -21.99

   2.490 G    2.496 G   1.00 M   2.495909 G   -39.65   -26.65

   2.496 G    2.510 G 100.00 k   2.500585 G    15.44   -14.56
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LIMIT CHECK   PASS
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Date: 7.SEP.2014  11:11:42

Ref  30 dBm

Offset  11.6 dB
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Center 2.5775 GHz Span 35 MHz3.5 MHz/  
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-40
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0
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.560 G    2.570 G 100.00 k   2.569385 G    16.17   -13.83

   2.570 G    2.571 G 100.00 k   2.570009 G   -40.96   -30.96

   2.571 G    2.575 G   1.00 M   2.573502 G   -37.56   -27.56

   2.575 G    2.580 G   1.00 M   2.578278 G   -43.72   -30.72

   2.580 G    2.595 G   1.00 M   2.587185 G   -45.99   -20.99
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Ref  30 dBm

Offset  11.6 dB
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Center 2.4925 GHz Span 35 MHz3.5 MHz/  
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0
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.475 G    2.490 G   1.00 M   2.490446 G   -38.26   -13.26

   2.490 G    2.496 G   1.00 M   2.495810 G   -26.51   -13.51

   2.496 G    2.510 G 100.00 k   2.505905 G    -1.65   -31.65
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Ref  30 dBm

Offset  11.6 dB
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Center 2.5775 GHz Span 35 MHz3.5 MHz/  
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0
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.560 G    2.570 G 100.00 k   2.565270 G    -1.59   -31.59

   2.570 G    2.571 G 100.00 k   2.570053 G   -31.71   -21.71

   2.571 G    2.575 G   1.00 M   2.571002 G   -22.42   -12.42

   2.575 G    2.580 G   1.00 M   2.575003 G   -27.25   -14.25

   2.580 G    2.595 G   1.00 M   2.580090 G   -39.99   -14.99
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LTE Band 7 / 15MHz / QPSK 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  11.6 dB
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3DB

*1

AVG

Center 2.495 GHz Span 40 MHz4 MHz/  
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-20

-10

0
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.475 G    2.490 G   1.00 M   2.487710 G   -46.32   -21.32

   2.490 G    2.496 G   1.00 M   2.494350 G   -37.53   -24.53

   2.496 G    2.515 G 100.00 k   2.500807 G    16.46   -13.54

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS
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Date: 7.SEP.2014  11:17:01

Ref  30 dBm

Offset  11.6 dB
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Center 2.575 GHz Span 40 MHz4 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.555 G    2.570 G 100.00 k   2.569183 G    17.17   -12.83

   2.570 G    2.571 G 150.00 k   2.570015 G   -38.80   -28.80

   2.571 G    2.575 G   1.00 M   2.571030 G   -40.70   -30.70

   2.575 G    2.585 G   1.00 M   2.575520 G   -34.08   -21.08

   2.585 G    2.595 G   1.00 M   2.588620 G   -46.56   -21.56
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Ref  30 dBm

Offset  11.6 dB
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0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.475 G    2.490 G   1.00 M   2.490446 G   -31.21    -6.21

   2.490 G    2.496 G   1.00 M   2.495846 G   -26.96   -13.96

   2.496 G    2.515 G 100.00 k   2.508084 G    -2.51   -32.51
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LIMIT CHECK   PASS
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Ref  30 dBm

Offset  11.6 dB
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Center 2.575 GHz Span 40 MHz4 MHz/  
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0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.555 G    2.570 G 100.00 k   2.558923 G    -2.50   -32.50

   2.570 G    2.571 G 150.00 k   2.570019 G   -32.28   -22.28

   2.571 G    2.575 G   1.00 M   2.571036 G   -24.41   -14.41

   2.575 G    2.585 G   1.00 M   2.575945 G   -26.95   -13.95

   2.585 G    2.595 G   1.00 M   2.585030 G   -41.23   -16.23
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LTE Band 7 / 15MHz / 16QAM 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  11.6 dB

 

SPUEM

 A 

SGL
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3DB

*1

AVG

Center 2.495 GHz Span 40 MHz4 MHz/  
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-40

-30

-20

-10

0
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.475 G    2.490 G   1.00 M   2.487749 G   -46.61   -21.61

   2.490 G    2.496 G   1.00 M   2.493968 G   -39.26   -26.26

   2.496 G    2.515 G 100.00 k   2.500836 G    15.55   -14.45

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS
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Date: 7.SEP.2014  11:17:46

Ref  30 dBm

Offset  11.6 dB
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Center 2.575 GHz Span 40 MHz4 MHz/  
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-40
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0
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.555 G    2.570 G 100.00 k   2.569153 G    16.20   -13.80

   2.570 G    2.571 G 150.00 k   2.570003 G   -38.43   -28.43

   2.571 G    2.575 G   1.00 M   2.571060 G   -41.30   -31.30

   2.575 G    2.585 G   1.00 M   2.575945 G   -37.32   -24.32

   2.585 G    2.595 G   1.00 M   2.589700 G   -46.48   -21.48
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Ref  30 dBm
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Center 2.495 GHz Span 40 MHz4 MHz/  
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.475 G    2.490 G   1.00 M   2.490492 G   -33.43    -8.43

   2.490 G    2.496 G   1.00 M   2.495871 G   -26.79   -13.79

   2.496 G    2.515 G 100.00 k   2.509452 G    -3.43   -33.43
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Ref  30 dBm

Offset  11.6 dB
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Center 2.575 GHz Span 40 MHz4 MHz/  
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20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.555 G    2.570 G 100.00 k   2.559935 G    -2.94   -32.94

   2.570 G    2.571 G 150.00 k   2.570031 G   -33.02   -23.02

   2.571 G    2.575 G   1.00 M   2.571214 G   -25.02   -15.02

   2.575 G    2.585 G   1.00 M   2.575700 G   -27.26   -14.26

   2.585 G    2.595 G   1.00 M   2.585015 G   -42.21   -17.21
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LTE Band 7 / 20MHz / QPSK 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  11.6 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 2.4975 GHz Span 45 MHz4.5 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.475 G    2.490 G   1.00 M   2.489492 G   -46.98   -21.98

   2.490 G    2.496 G   1.00 M   2.492117 G   -37.79   -24.79

   2.496 G    2.520 G 100.00 k   2.501112 G    16.78   -13.22

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 7.SEP.2014  11:23:06

Ref  30 dBm

Offset  11.6 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 2.5725 GHz Span 45 MHz4.5 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.550 G    2.570 G 100.00 k   2.568930 G    17.30   -12.70

   2.570 G    2.571 G 200.00 k   2.570009 G   -40.72   -30.72

   2.571 G    2.575 G   1.00 M   2.571024 G   -41.46   -31.46

   2.575 G    2.590 G   1.00 M   2.577730 G   -34.05   -21.05

   2.590 G    2.595 G   1.00 M   2.591675 G   -46.55   -21.55

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_
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Ref  30 dBm

Offset  11.6 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 2.4975 GHz Span 45 MHz4.5 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.475 G    2.490 G   1.00 M   2.490477 G   -32.88    -7.88

   2.490 G    2.496 G   1.00 M   2.495439 G   -28.33   -15.33

   2.496 G    2.520 G 100.00 k   2.516436 G    -4.98   -34.98

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 7.SEP.2014  11:24:36

Ref  30 dBm

Offset  11.6 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 2.5725 GHz Span 45 MHz4.5 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.550 G    2.570 G 100.00 k   2.554610 G    -4.65   -34.65

   2.570 G    2.571 G 200.00 k   2.570552 G   -34.38   -24.38

   2.571 G    2.575 G   1.00 M   2.571104 G   -27.72   -17.72

   2.575 G    2.590 G   1.00 M   2.575675 G   -30.20   -17.20

   2.590 G    2.595 G   1.00 M   2.590012 G   -45.22   -20.22
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LTE Band 7 / 20MHz / 16QAM 

Lowest Band Edge /1 RB  Highest Band Edge / 1RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

 

  

Ref  30 dBm

Offset  11.6 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 2.4975 GHz Span 45 MHz4.5 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.475 G    2.490 G   1.00 M   2.490012 G   -47.06   -22.06

   2.490 G    2.496 G   1.00 M   2.492233 G   -39.95   -26.95

   2.496 G    2.520 G 100.00 k   2.501076 G    15.15   -14.85

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS
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Ref  30 dBm

Offset  11.6 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 2.5725 GHz Span 45 MHz4.5 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.550 G    2.570 G 100.00 k   2.568890 G    15.39   -14.61

   2.570 G    2.571 G 200.00 k   2.570006 G   -41.68   -31.68

   2.571 G    2.575 G   1.00 M   2.571104 G   -41.75   -31.75

   2.575 G    2.590 G   1.00 M   2.577647 G   -36.62   -23.62

   2.590 G    2.595 G   1.00 M   2.591260 G   -46.53   -21.53

  

  

  

  

  

  

  

SWP   100 of   100
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Ref  30 dBm

Offset  11.6 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 2.4975 GHz Span 45 MHz4.5 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.475 G    2.490 G   1.00 M   2.490337 G   -33.36    -8.36

   2.490 G    2.496 G   1.00 M   2.495711 G   -28.47   -15.47

   2.496 G    2.520 G 100.00 k   2.516244 G    -6.15   -36.15

  

  

  

  

  

  

  

  

  

SWP   100 of   100
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Ref  30 dBm

Offset  11.6 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 2.5725 GHz Span 45 MHz4.5 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.550 G    2.570 G 100.00 k   2.556220 G    -5.92   -35.92

   2.570 G    2.571 G 200.00 k   2.570193 G   -35.16   -25.16

   2.571 G    2.575 G   1.00 M   2.571104 G   -28.42   -18.42

   2.575 G    2.590 G   1.00 M   2.575510 G   -30.53   -17.53

   2.590 G    2.595 G   1.00 M   2.590085 G   -45.62   -20.62
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Conducted Spurious Emission 

Mode LTE Band 2 / 1.4MHz / QPSK Limit 

Frequency 30MHz~1GHz 1GHz~3GHz 3GHz~18GHz -13dBm 

RB Size:1RB dBm MHz dBm MHz dBm MHz Result 

Lower CH -51.02 947.62 -47.15 2998.92 -40.96 18050.501 

PASS Middle CH -50.97 915.61 -46.98 2994.6 -40.97 18050.501 

Higher CH -51.04 950.53 -47.11 2817.48 -41.00 18063.499 

 

Mode LTE Band 2 / 1.4MHz / 16QAM Limit 

Frequency 30MHz~1GHz 1GHz~3GHz 3GHz~18GHz -13dBm 

RB Size:1RB dBm MHz dBm MHz dBm MHz Result 

Lower CH -51.01 978.66 -47.20 3000 -40.98 18050.501 

PASS Middle CH -50.99 905.91 -47.06 2993.52 -40.91 18050.501 

Higher CH -51.04 930.16 -46.96 2993.52 -40.95 18057.001 

 

Mode LTE Band 2 / 3MHz / QPSK Limit 

Frequency 30MHz~1GHz 1GHz~3GHz 3GHz~18GHz -13dBm 

RB Size:1RB dBm MHz dBm MHz dBm MHz Result 

Lower CH -50.96 926.28 -47.10 2998.92 -41.02 18057.001 

PASS Middle CH -51.00 971.87 -47.03 3000 -40.98 18050.501 

Higher CH -50.95 927.25 -47.10 2998.92 -41.00 18063.499 

 

Mode LTE Band 2 / 3MHz / 16QAM Limit 

Frequency 30MHz~1GHz 1GHz~3GHz 3GHz~18GHz -13dBm 

RB Size:1RB dBm MHz dBm MHz dBm MHz Result 

Lower CH -51.00 955.38 -47.14 2808.84 -40.99 18050.501 

PASS Middle CH -50.92 937.92 -47.06 2995.68 -40.96 18057.001 

Higher CH -50.89 933.07 -47.07 3000 -41.00 18057.001 
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Mode LTE Band 2 / 5MHz / QPSK Limit 

Frequency 30MHz~1GHz 1GHz~3GHz 3GHz~18GHz -13dBm 

RB Size:1RB dBm MHz dBm MHz dBm MHz Result 

Lower CH -50.93 918.52 -47.00 2994.6 -41.03 18044 

PASS Middle CH -50.96 913.67 -47.06 2802.36 -41.01 18063.499 

Higher CH -50.87 978.66 -47.05 2992.44 -40.98 18063.499 

 

Mode LTE Band 2 / 5MHz / 16QAM Limit 

Frequency 30MHz~1GHz 1GHz~3GHz 3GHz~18GHz -13dBm 

RB Size:1RB dBm MHz dBm MHz dBm MHz Result 

Lower CH -50.94 916.58 -47.15 2995.68 -40.91 18050.501 

PASS Middle CH -50.92 953.44 -47.10 3000 -40.93 18057.001 

Higher CH -50.92 923.37 -47.08 2998.92 -40.97 18076.5 

 

Mode LTE Band 2 / 10MHz / QPSK Limit 

Frequency 30MHz~1GHz 1GHz~3GHz 3GHz~18GHz -13dBm 

RB Size:1RB dBm MHz dBm MHz dBm MHz Result 

Lower CH -50.99 924.34 -47.14 2987.04 -41.01 18044 

PASS Middle CH -50.90 940.83 -47.06 2984.88 -40.99 18050.501 

Higher CH -50.96 964.11 -47.15 2992.44 -40.98 18057.001 

 

Mode LTE Band 2 / 10MHz / 16QAM Limit 

Frequency 30MHz~1GHz 1GHz~3GHz 3GHz~18GHz -13dBm 

RB Size:1RB dBm MHz dBm MHz dBm MHz Result 

Lower CH -51.03 936.95 -47.09 2997.84 -40.97 18057.001 

PASS Middle CH -50.90 907.85 -47.05 2998.92 -40.96 18063.499 

Higher CH -50.87 893.3 -47.06 2995.68 -40.90 18050.501 
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Mode LTE Band 2 / 15MHz / QPSK Limit 

Frequency 30MHz~1GHz 1GHz~3GHz 3GHz~18GHz -13dBm 

RB Size:1RB dBm MHz dBm MHz dBm MHz Result 

Lower CH -51.01 979.63 -47.07 2991.36 -40.90 18044 

PASS Middle CH -50.98 969.93 -47.01 2993.52 -40.96 18057.001 

Higher CH -50.87 945.68 -46.94 3000 -41.00 18050.501 

 

Mode LTE Band 2 / 15MHz / 16QAM Limit 

Frequency 30MHz~1GHz 1GHz~3GHz 3GHz~18GHz -13dBm 

RB Size:1RB dBm MHz dBm MHz dBm MHz Result 

Lower CH -50.99 940.83 -47.03 2998.92 -40.98 18057.001 

PASS Middle CH -51.00 954.41 -47.07 2997.84 -41.01 18070 

Higher CH -50.84 966.05 -47.00 2987.04 -40.94 18050.501 

 

Mode LTE Band 2 / 20MHz / QPSK Limit 

Frequency 30MHz~1GHz 1GHz~3GHz 3GHz~18GHz -13dBm 

RB Size:1RB dBm MHz dBm MHz dBm MHz Result 

Lower CH -51.00 967.99 -46.94 2995.68 -40.96 18057.001 

PASS Middle CH -50.99 947.62 -46.95 2997.84 -41.00 18070 

Higher CH -50.93 948.59 -47.08 2802.36 -40.98 18050.501 

 

Mode LTE Band 2 / 20MHz / 16QAM Limit 

Frequency 30MHz~1GHz 1GHz~3GHz 3GHz~18GHz -13dBm 

RB Size:1RB dBm MHz dBm MHz dBm MHz Result 

Lower CH -51.01 976.72 -47.06 2988.12 -40.98 18050.501 

PASS Middle CH -50.94 944.71 -47.11 2993.52 -40.97 18063.499 

Higher CH -50.96 937.92 -46.96 2995.68 -40.92 18057.001 
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Mode LTE Band 5 / 1.4MHz / QPSK Limit 

Frequency 30MHz~1GHz 1GHz~3GHz 3GHz~18GHz -13dBm 

RB Size:1RB dBm MHz dBm MHz dBm MHz Result 

Lower CH -60.80 936.16 -46.28 1648 -45.20 3508 

PASS Middle CH -60.81 946.66 -47.67 2826 -45.23 3516 

Higher CH -60.76 930 -47.25 1696 -45.17 3504 

 

Mode LTE Band 5 / 1.4MHz / 16QAM Limit 

Frequency 30MHz~1GHz 1GHz~3GHz 3GHz~18GHz -13dBm 

RB Size:1RB dBm MHz dBm MHz dBm MHz Result 

Lower CH -60.70 960.1 -47.64 1648 -45.09 3512 

PASS Middle CH -60.59 949.6 -47.55 2998 -45.26 3508 

Higher CH -60.74 925.94 -47.56 2810 -45.29 3500 

 

Mode LTE Band 5 / 3MHz / QPSK Limit 

Frequency 30MHz~1GHz 1GHz~3GHz 3GHz~18GHz -13dBm 

RB Size:1RB dBm MHz dBm MHz dBm MHz Result 

Lower CH -60.74 957.16 -46.45 1648 -45.22 3496 

PASS Middle CH -60.82 977.04 -47.45 2992 -45.21 3508 

Higher CH -60.71 931.4 -46.80 1692 -45.18 3512 

 

Mode LTE Band 5 / 3MHz / 16QAM Limit 

Frequency 30MHz~1GHz 1GHz~3GHz 3GHz~18GHz -13dBm 

RB Size:1RB dBm MHz dBm MHz dBm MHz Result 

Lower CH -60.89 922.16 -47.32 1648 -45.32 3520 

PASS Middle CH -60.74 938.82 -47.57 2820 -45.27 3496 

Higher CH -60.82 968.78 -47.54 1692 -45.25 3504 
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Mode LTE Band 5 / 5MHz / QPSK Limit 

Frequency 30MHz~1GHz 1GHz~3GHz 3GHz~18GHz -13dBm 

RB Size:1RB dBm MHz dBm MHz dBm MHz Result 

Lower CH -60.84 241.95 -46.22 1650 -45.22 3504 

PASS Middle CH -60.78 942.04 -47.63 2996 -45.28 3496 

Higher CH -60.84 952.68 -46.37 1690 -45.31 3504 

 

Mode LTE Band 5 / 5MHz / 16QAM Limit 

Frequency 30MHz~1GHz 1GHz~3GHz 3GHz~18GHz -13dBm 

RB Size:1RB dBm MHz dBm MHz dBm MHz Result 

Lower CH -60.78 915.72 -47.12 1650 -45.14 3504 

PASS Middle CH -60.83 238.81 -47.38 2810 -45.30 3512 

Higher CH -60.59 941.76 -47.52 1690 -45.24 3504 

 

Mode LTE Band 5 / 10MHz / QPSK Limit 

Frequency 30MHz~1GHz 1GHz~3GHz 3GHz~18GHz -13dBm 

RB Size:1RB dBm MHz dBm MHz dBm MHz Result 

Lower CH -60.66 927.9 -45.38 1650 -45.34 3508 

PASS Middle CH -60.64 922.02 -47.59 2776 -45.27 3524 

Higher CH -60.49 946.24 -46.83 1680 -45.23 3512 

 

Mode LTE Band 5 / 10MHz / 16QAM Limit 

Frequency 30MHz~1GHz 1GHz~3GHz 3GHz~18GHz -13dBm 

RB Size:1RB dBm MHz dBm MHz dBm MHz Result 

Lower CH -60.76 927.06 -46.24 1650 -45.28 3516 

PASS Middle CH -60.55 927.62 -47.62 2816 -45.30 3512 

Higher CH -60.91 943.02 -47.54 3000 -45.31 3508 
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Mode LTE Band 7 / 5MHz / QPSK Limit 

Frequency 30MHz~1GHz 1GHz~5GHz 5GHz~26GHz -25dBm 

RB Size:1RB dBm MHz dBm MHz dBm MHz Result 

Lower CH -43.48 186.17 -44.62 3516.54 -37.35 24544 

PASS Middle CH -44.34 219.15 -44.66 3516.54 -37.40 24544 

Higher CH -43.58 251.16 -44.63 3528.64 -37.29 24551.999 

 

Mode LTE Band 7 / 5MHz / 16QAM Limit 

Frequency 30MHz~1GHz 1GHz~5GHz 5GHz~26GHz -25dBm 

RB Size:1RB dBm MHz dBm MHz dBm MHz Result 

Lower CH -45.86 186.17 -44.61 3492.34 -37.34 24551.999 

PASS Middle CH -45.58 219.15 -44.63 3516.54 -37.31 24551.999 

Higher CH -44.54 251.16 -44.61 3509.28 -37.39 24544 

 

Mode LTE Band 7 / 10MHz / QPSK Limit 

Frequency 30MHz~1GHz 1GHz~5GHz 5GHz~26GHz -25dBm 

RB Size:1RB dBm MHz dBm MHz dBm MHz Result 

Lower CH -44.09 186.17 -44.65 3499.6 -37.37 24544 

PASS Middle CH -43.9 216.24 -44.58 3516.54 -37.33 24551.999 

Higher CH -42.65 246.31 -44.65 3518.96 -37.39 24544 

 

Mode LTE Band 7 / 10MHz / 16QAM Limit 

Frequency 30MHz~1GHz 1GHz~5GHz 5GHz~26GHz -25dBm 

RB Size:1RB dBm MHz dBm MHz dBm MHz Result 

Lower CH -45.93 186.17 -44.67 3502.02 -37.30 24551.999 

PASS Middle CH -46.34 216.24 -44.64 3518.96 -37.37 24544 

Higher CH -44.77 246.31 -44.59 3497.18 -37.34 24544 
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Mode LTE Band 7 / 15MHz / QPSK Limit 

Frequency 30MHz~1GHz 1GHz~5GHz 5GHz~26GHz -25dBm 

RB Size:1RB dBm MHz dBm MHz dBm MHz Result 

Lower CH -44.95 187.14 -44.69 3506.86 -37.34 24544 

PASS Middle CH -44.18 214.3 -44.60 3506.86 -37.39 24544 

Higher CH -42.96 241.46 -41.76 2582.42 -37.28 24544 

 

Mode LTE Band 7 / 15MHz / 16QAM Limit 

Frequency 30MHz~1GHz 1GHz~5GHz 5GHz~26GHz -25dBm 

RB Size:1RB dBm MHz dBm MHz dBm MHz Result 

Lower CH -46.98 187.14 -44.57 3514.12 -37.40 24551.999 

PASS Middle CH -45.08 214.3 -44.60 3502.02 -37.33 24551.999 

Higher CH -44.37 241.46 -43.37 2582.42 -37.33 24527.999 

 

Mode LTE Band 7 / 20MHz / QPSK Limit 

Frequency 30MHz~1GHz 1GHz~5GHz 5GHz~26GHz -25dBm 

RB Size:1RB dBm MHz dBm MHz dBm MHz Result 

Lower CH -44.17 187.14 -44.5 3502.02 -37.34 24551.999 

PASS Middle CH -45.05 212.36 -44.61 3521.38 -37.33 24544 

Higher CH -44.17 236.61 -42.72 2584.84 -37.33 24560.001 

 

Mode LTE Band 7 / 20MHz / 16QAM Limit 

Frequency 30MHz~1GHz 1GHz~5GHz 5GHz~26GHz -25dBm 

RB Size:1RB dBm MHz dBm MHz dBm MHz Result 

Lower CH -45.56 187.14 -44.53 3509.28 -37.4 24544 

PASS Middle CH -46.79 212.36 -44.52 3514.12 -37.29 24551.999 

Higher CH -45.80 236.61 -44.32 2584.84 -37.36 24544 
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LTE Band 2 / 1.4MHz  

Lowest Channel / QPSK Lowest Channel / 16QAM 

  

Middle Channel / QPSK Middle Channel / 16QAM 

  

  

Ref  0 dBm

Offset  11.4 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 947.620000 M   -51.02   -38.02

   1.000 G    1.840 G   1.00 M   1.839160 G   -49.42   -36.42

   1.920 G    3.000 G   1.00 M   2.998920 G   -47.15   -34.15

   3.000 G    9.000 G   1.00 M   3.498000 G   -44.87   -31.87

   9.000 G   13.000 G   1.00 M  10.680000 G   -43.20   -30.20

  13.000 G   19.500 G   1.00 M  18.050500 G   -40.96   -27.96
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Ref  0 dBm

Offset  11.4 dB

 

SPUEM

 A 
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*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 978.660000 M   -51.01   -38.01

   1.000 G    1.840 G   1.00 M   1.836640 G   -49.48   -36.48

   1.920 G    3.000 G   1.00 M   3.000000 G   -47.20   -34.20

   3.000 G    9.000 G   1.00 M   3.522000 G   -44.86   -31.86

   9.000 G   13.000 G   1.00 M  10.676000 G   -43.16   -30.16

  13.000 G   19.500 G   1.00 M  18.050500 G   -40.98   -27.98
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Ref  0 dBm

Offset  11.4 dB
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Start 30 MHz Stop 19.5 GHz1.947 GHz/  
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-60
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-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 915.610000 M   -50.97   -37.97

   1.000 G    1.840 G   1.00 M   1.830760 G   -49.46   -36.46

   1.920 G    3.000 G   1.00 M   2.994600 G   -46.98   -33.98

   3.000 G    9.000 G   1.00 M   3.516000 G   -44.86   -31.86

   9.000 G   13.000 G   1.00 M  10.672000 G   -43.15   -30.15

  13.000 G   19.500 G   1.00 M  18.050500 G   -40.97   -27.97
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Ref  0 dBm

Offset  11.4 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 905.910000 M   -50.99   -37.99

   1.000 G    1.840 G   1.00 M   1.824880 G   -49.54   -36.54

   1.920 G    3.000 G   1.00 M   2.993520 G   -47.06   -34.06

   3.000 G    9.000 G   1.00 M   3.510000 G   -44.81   -31.81

   9.000 G   13.000 G   1.00 M  10.676000 G   -43.14   -30.14

  13.000 G   19.500 G   1.00 M  18.050500 G   -40.91   -27.91
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